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Table 1. Chemical compositions Temperature| I:]
Hot working
Thick- Chemical Composition (wt %)
ness AC3
(mm) C | Si| Mn P S Cu | Ni Nb Ti kol Alj Ceq.| Pcy mwmer cooling
25 {0.05/0.12|1.29|0.015/0.001| - |0.63(0.017]0.010/0.027(0.308(0.130
Ar3
40 10.04(0.13/1.30/0.014{0.001| - {0.64|0.017|/0.006|0.030(0.299|0.120 Ar \
47 0.05(0.12{1.30(0.015/0.001} - |0.63]0.017]|0.010]0.027|0.309{0.130
75 10.07/0.28]1.40/0.009{0.001|0.32{0.58{0.015{0.013{0,037]0.366(0.176
RT Time
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Fig.2 Mechanical properties

Fig.4 COD test result of welded
bond
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Fig.3 Charpy fest result of
welded bond.
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Fig.5 Result of long
crack arrest test



